Parts List for Sentar
(For Serial Numbers Prior to 19729)

Replace with newer revisions as they become available

© 2006 Wright Manufacturing, Inc. All rights reserved

Updated 08/2006



52", 61" CUTTER DECKS

REF# PART# DESCRIPTION 52 61 REF# PART# DESCRIPTION 52 61
1 93440006 |[CUTTER DECK, 52" W/ CAPS(52)& DECALS X 34 11990062 |BOLT, EYE 1/4-20 X 2 1/2 X X
1A 93450004 |[CUTTER DECK, 61" W/ CAPS(52)& DECALS X 35 12990006 |NUT, LOCK FLANGE 1/4-20 Z X X
2 93440005 |DECK COVER, 52", SENTAR LEFT X 36 93410039 (CABLE HOLDER, RIGHT X X
2A 93450006 |DECK COVER, 61", SENTAR LEFT X 36A 93410040 |CABLE HOLDER, LEFT X X
3 93440004 |DECK COVER, 52", SENTAR, RIGHT X 37 11990013 |BOLT, FLANGE 5/16-18 X 1 Z5 X X
3A 93450005 |DECK COVER, 61", SENTAR, RIGHT X 38 12990008 |NUT, LOCK FLANGE 3/8-16 Z X X
4 18410001 (KNOB, BLACK PLASTIC FOR DECK COVER X X 39 12990007 |NUT, LOCK FLANGE 5/16-18 Z X X
5 11990033 [BOLT, HEX 1/4-20 X 7/8 P5 X X 40 11990011  |BOLT, HEX 1/2-20 X 2 1/4 Z5 X X
6 71460027 |BUSHING SPLIT TAPERED X 7/8" X X 41 12990022 |NUT, NYLOCK JAM 1/2-13 Z X X
7 71460028 |PULLEY SINGLE BRV 5 1/40D-A/B X 42 72490001 |WHEEL, PLASTIC 5 X 2 3/4 X 5/8 BORE X X
7A 71460004 |PULLEY, SINGLE GRV 5 3/4 OD-A/B X 43 11990022 |BOLT, SHLDR ALLEN 5/8 X 2 3/4 - ROLLERS X X
8 71460035 |BELT, SPECIAL ARAMID FOR 52" (BROWN) X 44 13990002 |WASHER, FLATUSS 7/16 Z X X
8A 71460036 |BELT, SPECIAL ARAMID FOR 61" (BROWN) X 45 13990024 |WASHER, NEOPRENE 1/2" X 1 3/8" X 1/4" X X
9 71460032 |ADAPTER, IDLER PULLEY BEARING X X 46 12990021 |NUT, NYLOCK 5/16-18 Z X X
10 98460030 [IDLER PULLEY SUBASSEMBLY, SENTAR X X 47 91460003 (U-BRACKET BOLT ASSEMBLY X X
1 71460030 |[PULLEY, IDLER, 5" CAST IRON - SPECIAL X X 48 11990043 |BOLT, SHOULDER ALLEN 3/8 X 3/4 X X
12 77410007 |BEARING, BALL, DBL ROW X X 49 16460002 |SPRING, TORSION, FOR CHUTE DEFLECTOR X X
13 15990023 |RING, RETAINING INTERNAL 47 MM X X 50 93460002 (CHUTE DEFLECTOR, WS X X
14 13990015 |MACH BUSH, 1/21D X 7/8 OD X 18 GA X X 51 11990003 |BOLT, HEX 5/16-18 X 4 1/2 X X
15 12990018 |NUT, NYLOCK JAM 1/2-20 Z X X 52 17460002 |CAP, VINYL 3/8 X 1 X X
16 11990005 |BOLT, HEX 3/8-16 X 2 Z5 X X 53 11990027 |BOLT, HEX 5/16-18 X 1 Z5 X X
17 15990009 |E-CLIP 1/2 X X 54 93460024 (MULCHING BLOCK OFF PLATE X X
18 15990029 |LYNCH PIN 3/16 FOR CASTERS X X 55 12990020 |NUT, NYLOCK 3/8-16 Z X X
19 13990017 |MACH BUSH, 7/8 ID X 1 3/8 OD X 14 GA X X 56 11990016 |BOLT, CARRIAGE 3/8 X 125 X X
20 14990001 |BUSHING, BRONZE (VELKE# VPIVOTBUSH) X X 57 GGD4-4 DOOR X X
21 11990056 |BOLT, HEX 1/2-20 X 3 Z5 X X 58 LG1000 LEAF GOBBLER (4.6 CU. FT) X X
22 16460004 |SPRING, DECK IDLER X X 59 GGL1-1 GRASS GOBBLER LATCH X X
23 13990010 |WASHER, FLAT USS 5/16 ZX X X X 60 WRJ300-3 |[STANDER GRASS GOBBLER (INCL 70 & 71) X X
24 98490004 [IDLER ARM ASSM, 52" DECK (INCL. #20 X 2 & #68) X 61 15990022 |MACHINE KEY 3/16 X 3/16 X 1 X X
24A 98490005 [IDLER ARM ASSM, 61" DECK (INCL. #20 X 2 & #68) X 62 11990046 |BOLT, FLANGE 3/8-16 X 1 Z5 X X
25 71460037 |PULLEY, IDLER 5", V-GROOVE, 3/8 BORE X X 63 71440001 (BLADE, 18" X
26 11990012 |BOLT, FLANGE 5/16 -18 X 3/4 Z5 X X 63A 71440003 (BLADE, 21" X
27 93490004 |[IDLER ARM BASE, SENTAR DECK X X X X 64 13990011 |WASHER, FLAT USS 5/8 Z X X
27A 93490005 [IDLER ARM BASE, RETROFIT (FLAT BOTTOM) X 65 11990058 |BOLT, HEX 5/8-18 X 1 1/2Z5 X X
28 12990031 |NUT, TOPLOCK 3/8-16 X X 66 71460026 [SPINDLE ASSEMBLY, TAPERED X X
29 11990015 |BOLT, FLANGE 1/2-13 X 1 1/4 Z5 X X 67 93460025 [RIDER BELT GUIDE X X X X
30 12990029 |NUT, LOCK FLANGE 3/8-24 Z X X 68 15990006 |ZERK, 1/4-28 (GREASE FITTING) X X
31 24410001 |T-ROD, SENTAR DECK COVER STAND X X 69 12990038 |NUT, NYLOCK 1/2-20 Z X X
32 12990010 [NUT, LOCK FLANGE 1/2-13 Z X X
33 16460001 [SPRING, EXTENSION 3/4 X 3 1/2 CTRL X X

© 2006 Wright Manufacturing, Inc. All rights reserved.




Wright Sentar

CUTTER DECKS

’ 61"

52"

48",

|
52" deck E %

E?o

fori

Deck Belt Configuration

rev. 10/2001

(c) 2001 Wright Manufacturing, Inc. All rights reserved.



ENGINE DECK COMPONENTS

REF# PART# DESCRIPTION REF# PART# DESCRIPTION
1 51410007 [ENGINE, 23 HP KAWASAKI V-TWIN 50 12990042 |NUT, JAM 1/4-20 Z
1 51410014 [ENGINE, 19 HP KAWASAKI V-TWIN 51 13990009 |WASHER, FLAT 1/4Z
1 51410013 [ENGINE, KOHLER 23 HP 52 53490010 [CABLE, BATTERY, RED 38" W/ LUG INSUL.
1 51410029 [ENGINE, 25 HP KAWASAKI V-TWIN 53 56410006 (LUG INSULATOR, RED
2 51410011 [MUFFLER, SPECIAL FOR KAW 19 HP, 23 HP & 25 HP 54 53490012 [CABLE, BATTERY, RED 3 1/2"
3 51410012 [S-PIPE, MUFFLER, KAW 19 HP, 23 HP & 25 HP 55 11990001 |BOLT, HEX 1/4-20 X 5/8 Z5
3A 51410024 [S-PIPE, MUFFLER, KOHLER 23 HP 56 53490007 (WIRE, GROUNDING
4 51410015 [CLAMP, MUFFLER, 19 HP, 23HP KAW & 25 HP 57 53490009 [SOLENOID
4A 51410025 | CLAMP,MUFFLER, KOHLER 23, SENTAR 59 16410001 [SPRING, SMALL COMPRESSION, NEUT ADJ
5 15990009 |[E-CLIP 1/2 60 98410027 [(THUMBSCREW KNOB (NEUT ADJ)
6 12990007 |NUT, LOCK FLANGE 5/16-18 Z 61 71410003 [PULLEY, 5.45 0D X A GRV X 15 MM (PUMP)
7 12990041 |NUT, HEX M8-1.25Z 62 71410004 [SETSCREW, 5/16-18 X 3/8 (PULLEY)
8 51410026 (GASKET, MUFFLER KAWASAKI ONLY 63 15990004 [MACHINE KEY 5MM X 5MM X 25MM
9 51410027 [BRACKET, MUFFLER, LEFT SIDE 64 71460034 [BELT, A48K - ARAMID
10 51410028 [BRACKET, MUFFLER, RIGHT SIDE 65 71410005 [PULLEY, 50D X A GRV X 1" (ENGINE)
1 11990012 |BOLT, FLANGE 5/16 -18 X 3/4 Z5 67 84410010 [MACHINE KEY FOR ENGINES
12 11990009 |BOLT, HEX 5/16-24 X 1 1/2Z5 68 71410001 [CLUTCH / BRAKE, MAGSTOP 1", WARNER 5218-52
13 13990009 |WASHER, FLAT 1/4Z 69 71410007 [SPACER, FOR CLUTCH
14 12990011 |NUT, LOCK FLANGE 5/16-24 Z 70 13990014 |WASHER, LOCK USS 7/16 Z
15 35410024 [O-RING, FOR KAWASAKI OIL DRAIN ADAPT 71 11990010 |BOLT, HEX 7/16-20 X 2 3/4 Z5
16 35410018 [OIL DRAIN VALVE ADAPTER 72 93490003 [IDLER ARM BASE, 36-42"
17 36410003 |OIL DRAIN VALVE 73 11990004 |BOLT, HEX 3/8-16 X 2 1/2Z5
18 36410005 |FITTING, MALE BARB 1/2 - 90 74 71460006 |PULLEY, IDLER 4 1/2 X1 X 3/8 BORE
19 81410017 |TUBE, OIL DRAIN 75 13990010 |WASHER, FLAT USS 5/16 Z
20 11990046 |BOLT, FLANGE 3/8-16 X 1 Z5, 61" ONLY 76 12990031 |NUT, TOPLOCK 3/8-16
21 11990027 |BOLT, HEX 5/16-18 X 1 Z5, 52" ONLY 77 13990004 |WASHER, FENDER 5/16 X 11/4Z
22 35410016 |NIPPLE, BRASS 3/8 NPT CLOSE 78 16420002 |SPRING, PUMP IDLER
23 16410009 |SPRING, EXT, FOR SENTAR REVERSE 79 14990001 |BUSHING, BRONZE (VELKE# VPIVOTBUSH)
24 98410038 |NEUTRAL ADJ LEVER W/ BUSH, SENTAR RIGHT 80 98490003 |IDLER ARM ASSEMBLY, 36-42"
25 98410040 |NEUTRAL ADJ LEVER W/ BUSH, SENTAR LEFT 81 13990017 |MACH BUSH, 7/8 ID X 1 3/8 OD X 14 GA
26 98410039 |PUMP CONTROL PIVOT BASE W/ SHORT BUSHING 82 15990010 |E-CLIP 7/8
27 98410008 |PUMP CONTROL PIVOT BASE W/ TALL BUSHING 83 11990005 |BOLT, HEX 3/8-16 X 2 Z5
28 93410048 [RIGHT PUMP CONTROL HOOP, SENTAR
29 93410047 [LEFT PUMP CONTROL HOOP, SENTAR
30 14990004 |SHORT HITCH BUSHING
31 13990015 |MACH BUSH, 1/21D X 7/8 OD X 18 GA
32 93410055 [SPRING HOOK, 61" ONLY
33 11990018 |BOLT, ALLEN 10-32X 2
34 11990019 |BOLT, ALLEN 1/4-20 X 2
35 96410001 [(CLAMP, PUMP CONTROL
36 13990003 |WASHER, FLAT SAE #10 Z
37 12990019 |NUT, NYLOCK 1/4-20 Z
38 12990016 [NUT, NYLOCK 10-32
39 11990025 |SCREW, ROUND PHLP 1/4-20 X2 Z
40 12990019 |NUT, NYLOCK 1/4-20 Z
M 31490003 (HYDRO PUMP
42 14990002 |BUSHING, BRONZE (SAME AS VELKE# VHITCHBUSH)
43 11990017 |BOLT, CARRIAGE 7/16-14 X 1 Z5
44 12990009 |NUT, LOCK FLANGE 7/16-14 Z
46 93410038 [ENGINE DECK, SENTAR
47 11990023 |SCREW, TRUSS HD MACH 10-32 X 1/2
48 12990008 |NUT, LOCK FLANGE 3/8-16 Z

© 2006 Wright Manufacturing, Inc. All rights reserved.




ENGINE DECK COMPONENTS

Wright Sentar

Kohler

rev. 10/2001

(c) 2001 Wright Manufacturing, Inc. All rights reserved.



MAIN FRAME

REF # PART # DESCRIPTION REF # PART # DESCRIPTION

1 98410068 [FRAME ASSEMBLY, SENTAR (INCL #6 x 8 & #60 x 4) M 72460004 (WHEEL ASSEMBLE,13X500-6 CASTER (INCL #39 & #40)
2 93460015 [LEFT REAR DECK LIFT ARM ASSEMBLY 42 15990025 |ZERK FITTING FOR WHEEL (VELKE# VKWHLZERK)
3 93460017 [LEFT FRONT DECK LIFT ARM ASSEMBLY 43 98460019 [BEARING KIT (2 EACH #44, #45, #46, #47)
4 93460014 [RIGHT REAR DECK LIFT ARM ASSEMBLY 44 77460004 [SPACER, FOR CASTER WHEELS
5 93460016 [RIGHT FRONT DECK LIFT ARM ASSEMBLY 45 77460005 [SEAL, FOR CASTER WHEELS
6 14990001 |BUSHING, BRONZE (VELKE# VPIVOTBUSH) 46 77460006 [TAPERED BEARING, FOR CASTER WHEELS
7 13990017 |MACH BUSH, 7/8 ID X 1 3/8 OD X 14 GA 47 77460007 [TAPERED ROLLER BEARING RACE
8 15990010 (E-CLIP 7/8 48 93460023 |WEIGHT BAR (INCL #49 X 4, #50 X 4, & #58 X 8)
9 11990043 |BOLT, SHOULDER ALLEN 3/8 X 3/4 49 11990070 |BOLT, HEX 3/8-16 X 1 1/2 Z5

10 12990021 [NUT, NYLOCK 5/16-18 Z 50 12990020 [NUT, NYLOCK 3/8-16 Z

1 15990019 |CHAIN, PC 1/4 ZINC (3 LINKS) 51 24460003 [T-STUD 1/2 - 20 X 12.31"

12 11990055 [BOLT, HEX 1/2-20 X 1 1/2 Z5 52 11990017 [BOLT, CARRIAGE 7/16-14 X 1 Z5

13 13990015 |[MACH BUSH, 1/21D X 7/8 OD X 18 GA 53 12990009 |NUT, LOCK FLANGE 7/16-14 Z

14 77410001 |BEARING, ROD END, 1/2-20 R.H. 54 93410051 |[FRONT FUEL TANK BRACKET

15 12990018 |NUT, NYLOCK JAM 1/2-20 Z 55 11990005 |BOLT, HEX 3/8-16 X 2 Z5

16 77410002 |BEARING, ROD END, 1/2-20 L.H. 56 11990012 [BOLT, FLANGE 5/16 -18 X 3/4 Z5

17 12990035 |NUT, JAM 1/2-20 L-H Z 57 12990007 |NUT, LOCK FLANGE 5/16-18 Z

18 13990011 (WASHER, FLAT USS 5/8 Z 58 13990010 (WASHER, FLAT USS 5/16 Z

19 16460003 |SPRING, DECK LIFT 59 93410031 ([HOSE HOLD CLIP

20 91460001 |DECK SPRING SPACER TUBE 60 15990006 (ZERK, 1/4-28 (GREASE FITTING)

21 24460004 [T-STUD 1/2 - 20 X 14" 61 98460031 [BEARING KIT, CASTER ARM(2 EACH #32& #33, 1 EACH #35)
22 13990026 (WASHER, THRU-HARD 9/16 USS 62 13990005 (WASHER, RUBBER, FOR OPC

23 72410001 [NUT, LUG 1/2-20 63 13990004 |WASHER, FENDER 5/16 X 11/4Z

24 12990036 |NUT, JAM 1/2-20 R-H Z 64 11990012 |BOLT, FLANGE 5/16 -18 X 3/4 Z5

25 98460023 [DECK LIFT ROD ASSEMBLY

26 98460022 [DECK SPRING ASSEMBLY

27 12990008 |NUT, LOCK FLANGE 3/8-16 Z

28 11990046 |BOLT, FLANGE 3/8-16 X 1 Z5

29 17460003 |DUST CAP, SENTAR CASTER ARM

30 15990012 |COTTER PIN 1/8 X 2

31 12990025 |NUT, CASTLE, JAM-TYPE 1-14 THREAD

32 77460002 [TAPERED BEARING FOR SENTAR CASTER ARM

33 77460003 |TAPERED BEARING RACE FOR SENTAR CASTER ARM

34 93460020 [CASTER ARM, SENTAR (52")

34A 93460030 |CASTER ARM, SENTAR (61")

35 77460001 [SEAL, GREASE, FOR SENTAR CASTER ARM

36 93460019 |CASTER YOKE, SENTAR

37 11990054 |BOLT, HEX 3/4-10 X 7 1/2 Z5

38 12990026 (NUT, NYLOCK JAM 3/4-10 Z

39 72460005 [SENTAR CASTER TIRE ONLY

40 72460006 |SENTAR CASTER RIM ONLY

© 2006 Wright Manufacturing, Inc. All rights reserved.




Wright Sentar
MAIN FRAME

(c) 2001 Wright Manufacturing, Inc. All rights reserved. rev. 10/2001



COCKPIT

REF # PART # DESCRIPTION REF# PART# DESCRIPTION
1 93410035 [COCKPIT 34 15990012 |[COTTERPIN 1/8 X 2
2 93410053 [FOOT PLATE, SENTAR 35 72410015 |TIRE ONLY, 23X950-12 SENTAR
3 41410008 [FUEL TANK, LEFT SIDE, SENTAR 36 72410016 |RIM ONLY, 23X950-12 SENTAR
3A 41410009 | FUEL TANK , RIGHT SIDE, SENTAR W/ CUPHOLDER 37 72410014 |WHEEL ASSEMBLY, 23X950-12 FOR RIDER
4 41410002 [FUEL TANK CAP W/ ADV VENT 38 72410001 [NUT, LUG 1/2-20
5 93410049 |LEFT REAR FUEL TANK BRACKET 39 93420017 |LATERAL LINK BRAKE BAR, SENTAR
5A 93410050 | RIGHT REAR FUEL TANK BRACKET 40 93410041 |BRAKE SHOE, SENTAR
6 56410001 [BATTERY, 12V 300 CCA, MAINT FREE 41 16410009 [SPRING, EXT, FOR SENTAR REVERSE
7 93410052 |BATTERY COVER, SENTAR 42 77410003 |BEARING, ROD END, 3/4-16 R.H.
8 91410005 |BATTERY HOLD DOWN, SENTAR 43 12990037 [NUT, JAM 3/4-16 Z
9 53490011 (CABLE, BATTERY, BLACK 18 1/2" 44 93460021 |DECK LINK
10 53490010 (CABLE, BATTERY, RED 38" W/ LUG INSUL. 45 17460005 |BUSHING, RUBBER, PUSH ARM
1 56410006 (LUG INSULATOR, RED 46 VKSPNNR [3/4 X 1/2 X 4 SPANNER
12 12990007 (NUT, LOCK FLANGE 5/16-18 Z 47 11990057 |BOLT, HEX 1/2-20 X 5 1/2 Z5
13 11990012 [BOLT, FLANGE 5/16 -18 X 3/4 Z5 48 98410083 |DECK LINK (T-BAR) ASSEMBLY
14 11990024 [SCREW, TRUSS HD MACH 1/4-20 X 3/4 SS 49 93410005 [OPC SWITCH TRIGGER
15 13990009 (WASHER, FLAT 1/4 Z 50 13990010 [WASHER, FLAT USS 5/16 Z
16 12990019 [NUT, NYLOCK 1/4-20 Z 51 16410002 [SPRING, LRG COMPRESSION, OPC
17 13990005 (WASHER, RUBBER, FOR OPC & PLATFORM 52 52410002 |SWITCH, OPC, BLACK
18 13990004 (WASHER, FENDER 5/16 X1 1/4Z 53 13990001 |BUSHING, NYLON FLANGE FOR OPC
19 72490001 |WHEEL, PLASTIC 5 X 2 3/4 X 5/8 BORE 54 93410054 |OPC SWITCH BASE, SENTAR
20 13990015 ([MACH BUSH, 1/2ID X 7/8 OD X 18 GA 55 85410009 |ROD, THREADED FOR OPC
21 11990022 [BOLT, SHLDR ALLEN 5/8 X 2 3/4 - ROLLERS 56 15990007 [HITCH PIN CLIP #213
22 13990002 (WASHER, FLAT USS 7/16 Z 57 12990022 [NUT, NYLOCK JAM 1/2-13 Z
23 96410002 |FOOT PLATE PIVOT, ZINC PLATE 58 11990017 |BOLT, CARRIAGE 7/16-14 X 1 Z5
24 11990011 [BOLT, HEX 1/2-20 X 2 1/4 Z5 59 11990046 |BOLT, FLANGE 3/8-16 X 1 Z5
25 12990018 [NUT, NYLOCK JAM 1/2-20 Z 60 11990005 |BOLT, HEX 3/8-16 X 2 Z5
26 32410003 |HYDRO MOTOR, MF1209 61 12990008 |NUT, LOCK FLANGE 3/8-16 Z
27 15990015 (WOODRUFF KEY 3/16 X 3/4 (FOR HYD MOTOR) 62 12990009 [NUT, LOCK FLANGE 7/16-14 Z
28 93410036 [MOTOR SUPPORT , RIGHT, SENTAR 63 11990030 [BOLT, FLANGE 3/8-16 X 3/4 Z5
28A | 93410037 [MOTOR SUPPORT, LEFT, SENTAR 64 11990060 [BOLT, CARRIAGE 5/16-18 X 1 Z5
29 13990012 |WASHER, LOCK 3/8 Z 65 15990002 [CLIP, HALF 5/8
30 11990026 |BOLT, HEX 3/8-16 X 1 Z5 66 41410003 |[BUSHING FOR FUEL TANK VALVE
31 72410017 |WHEEL HUB, TAPERED 67 41410007 |FITTING, FUEL 90 DEG ELBOW
32 72410013 [STUD FOR TAPERED HUB 68 11990027 [BOLT, HEX 5/16-18 X 1 Z5
33 12990023 |[NUT, CASTLE, 3/4-16 (FOR HYD MOTOR) 69 17410002 |GROMMET, BATTERY CABLES

© 2006 Wright Manufacturing, Inc. All rights reserved.




ight Sentar
COCKPIT

Wr

rev. 10/2001

(c) 2001 Wright Manufacturing, Inc. All rights reserved.



REAR DECK LIFT & SEAT ASSEMBLIES

REF # PART # DESCRIPTION REF# PART# DESCRIPTION
1 98410075 [SEAT CUSHION, SENTAR 37 11990061 [BOLT, SHLDR ALLN 1/2X 1
2 98410071 [REAR SEAT BRACE ASSEMBLY (INCL #5 X 2) 38 12990006 [NUT, LOCK FLANGE 1/4-20 Z
3 15990009 |E-CLIP 1/2 39 11990045 |BOLT, HEX 1/4-20 X1 1/2Z5
4 13990015 [MACH BUSH, 1/2 1D X 7/8 OD X 18 GA 40 77410006 (BEARING, BALL SEALED W/ SNAP RING
5 14990002 |BUSHING, BRONZE (SAME AS VELKE# VHITCHBUSH) a4 98460020 |[DECK LATCH ASSEMBLY (INCL #40 X 2)
6 22410004 |GROOVE PIN, SEAT, 1/2", SENTAR 42 12990031 [NUT, TOPLOCK 3/8-16
7 93410045 |FRONT SEAT SUPPORT 43 13990009 |WASHER, FLAT 1/4 Z
8 17410003 (GRIP, BLACK, SEAT ADJUSTER 44 13990020 |WASHER, LOCK 1/4 Z
9 93410044 |SEAT CLAMP, SENTAR (INCL #8) 45 11990065 |BOLT, HEX 5/16-18X1 1/4 Z5
10 11990051 (BOLT, HEX 1/2-13 X 4 Z5 46 12990019 |NUT, NYLOCK 1/4-20 Z
1 13990010 [WASHER, FLAT USS 5/16 Z 47 93460022 |SHAFT CLAMP, FOR DECK LIFT
12 13990013 |WASHER, LOCK 5/16 Z 48 12990039 [NUT, TOPLOCK 5/16-18Z
13 11990028 |BOLT, HEX 5/16-18 X 3/4 Z5 49 77410004 |BEARING, STAMPED STEEL 2-BLT FLANGE 1"
14 93410043 |SEAT SPRING CENTERING WASHER 50 11990050 |BOLT, HEX 1/4-20 X 2 Z5
15 93410042 |SEAT FRAME ASSEMBLY (INCL #23 X 2) 51 11990019 |BOLT, ALLEN 1/4-20 X 2
16 13990002 |WASHER, FLAT USS 7/16 Z 52 42420001 |HOSE, FUEL 1/4" x 5/8" (SOLD PER FOOT)
17 12990022 (NUT, NYLOCK JAM 1/2-13 Z 53 93460010 |SELECTOR PLATE - RIGHT SIDE
18 16410007 [SPRING, UPPER SEAT SUPPORT 54 93460018 |DECK LEVEL LIFT PLATE
19 98410070 |SEAT ADJUSTER ASSEMBLY (INCL #5 X 2) 55 11990060 |BOLT, CARRIAGE 5/16-18 X 1 Z5
20 11990071 [BOLT, CARRIAGE 3/8-16 X 5 Z5 56 11990059 [BOLT, CARRIAGE 5/16-18 X 3/4 Z5
21 12990020 (NUT, NYLOCK 3/8-16 Z 57 15990017 |COLLAR SHAFT 1" 1-PC SPLIT
22 13990017 (MACH BUSH, 7/8 ID X 1 3/8 OD X 14 GA 58 17420007 |FOAM TUBE FOR RIDER DECK CROSS BAR
23 14990001 [BUSHING, BRONZE (SAME AS VELKE# VPIVOTBUSH) 59 13990027 |[MACH BUSH 1X11/2X14 GA
24 15990010 (E-CLIP 7/8 60 77410005 |BUSHING NYLINER FOR DECK LIFT ROD
25 12990010 [NUT, LOCK FLANGE 1/2-13 Z 61 98410069 |SELECTOR PIVOT ASSEMBLY (INCL #60
26 16410006 [SPRING, LOWER SEAT SUPPORT 62 93460009 |COG SUPPORT
27 13990025 (WASHER, FOR SEAT SPRING 63 96460002 |DECK LIFT COG
28 22410003 |GROOVE PIN,SEAT BASE, 7/8", SENTAR 64 15990003 |[MACHINE KEY 1/4 X 1/4 X1
29 98410067 |SEAT BOLT-ON ASSEMBLY (INCL #23 X 2) 65 93460011 |DECK LIFT ARM STOP ASSEMBLY
30 12990008 [NUT, LOCK FLANGE 3/8-16 Z 66 93460013 |SELECTOR SHIELD
31 11990016 |BOLT, CARRIAGE 3/8 X 1 Z5 67 18410004 |KNOB, ROUND, DECK LIFT ADJUSTMENT
32 15990006 |ZERK, 1/4-28 (GREASE FITTING) 68 96460001 |[DECK LEVEL STOP BRACKET WELDMENT
33 12990007 [NUT, LOCK FLANGE 5/16-18 Z 69 16410005 |[SPRING, DECK HEIGHT ADJUSTMENT
34 93460036 [DECK LIFT LEVER (INCL # 71) 70 96410003 [STOP BLOCK PIN WELDMENT
35 11990030 |BOLT, FLANGE 3/8-16 X 3/4 Z5 71 17420004 |GRIP, HANDLE BAR .625 X 11 X .090
36 16410008 |SPRING, DECK COG 72 11990069 [BOLT, HEX 1/4-20 X 1 Z5

© 2006 Wright Manufacturing, Inc. All rights reserved.




Wright Sentar
REAR DECK LIFT & SEAT ASSEMBLIES

g

<

1
-6

R ol
y C

) \
=)
~—

rev. 10/2001

(c) 2001 Wright Manufacturing, Inc. All rights reserved.



UPRIGHT ASSEMBLY

REF # PART # DESCRIPTION
1 98420024 |RIGHT CNTRL LEV ASSEMBLY (INCL #3 x 2 & #6 x 2)
2 98420023 |LEFT CNTRL LEV ASSEMBLY (INCL #3 x 2 & #6 x 2)
3 17420004 [FOAM GRIP
4 15990009 (E-CLIP 1/2
5 22420002 |GROOVE PIN 1/2 X 19.9375 Z
6 14990004 [SHORT HBUSH .5060 X .7480 X .5 X 1 X.125
7 13990015 [MACHINE BUSHING 1/2 ID 7/8 OD 18GA
8 15990018 [SPRING PIN CLIP 1/4" YZ
9 52420004 |CABLE, PUMP CONTROL, SENTAR
10 12990034 [YOKE END 10-32 W/ 1/4" HOLES
1 93420012 |INSTRUMENT PANEL, SENTAR
12 54420001 |[HOUR METER (INCLUDES RETAINER & HARDWARE)
13 20420002 |IGN. SWITCH, ELEC START (INCL KEY AND HARDWARE)
14 52460002 | CHOKE CONTROL, B&S & KAW
15 54420002 |AMMETER (INCLUDES RETAINER AND HARDWARE)
16 52420003 |CLUTCH SWITCH, RED PUSH-PULL (INCL RETAINER)
17 11990063 [SCREW, TRUSS HD PH 1/4-20 X 1/2 SS
18 11990024 [SCREW, TRUSS HD MACHINE 1/4-20 X 3/4 SS
19 93420013 |INSTRUMENT PANEL COVER
20 52420002 | THROTTLE CABLE
21 12990012 [NUT, U 1/4-20
22 11990023 [SCREW, TRUSS HD MACH 10-32X 1/2Z
23 12990015 [NUT, KEP 10-32
24 93420007 |STATIONARY HANDLEBAR
25 98420026 |KNEE PAD, SENTAR
26 11990030 (BOLT, FLANGE 3/8-16 X 3/4 Z5
27 12990008 [NUT, LOCK FLANGE 3/8-16 Z
28 53490004 |WIRE HARNESS, MAIN (ELECTRIC START)
29 11990001 [BOLT, HEX 1/4-20 X 5/8 Z5
30 13990020 (WASHER, LOCK 1/4 Z
31 34490001 |HOUSING, HYDRO OIL FILTER
32 34490002 |FILTER, HYDRO OIL (25 MICRON)
33 17420008 [GRIP, RED, SENTAR PARKING BRAKE
34 93420014 |BRAKE HANDLE, SENTAR (INCL #33)
35 11990059 [BOLT, CARRIAGE 5/16-18 X 3/4 Z5
36 12990007 ([NUT, LOCK FLANGE 5/16-18 Z
37 12990006 [NUT, LOCK FLANGE 1/4-20 Z
38 41410006 |VALVE, FUEL 3-WAY
39 98420022 |UPRIGHT FRAME W/ BUSHING (INCL # 6)
40 11990028 [BOLT, HEX 5/16-18 X 3/4 Z5
41 13990010 (WASHER, FLAT USS 5/16 Z
42 91410006 |ADJUSTABLE BRAKE PUSH ROD, (INCL #43 & # 45)
43 12990014 [YOKE END 3/8-24
44 21420001 |CLEVIS PIN
45 12990005 (NUT, HEX 3/8-24 P
46 15990007 (HITCH PIN CLIP #213
47 91420003 |[HYDRO TANK, SENTAR
48 11990012 [BOLT, FLANGE 5/16 -18 X 3/4 Z5
49 93420016 |FUEL VALVE BRACKET
50 91420001 |CAP, HYDRO TANK
51 42420001 [HOSE, FUEL 1/4" x 27" (SOLD PER FOOT)
52 42420001 [HOSE, FUEL 1/4" x 13" (SOLD PER FOOT)
53 14990002 [BUSHING, BRONZE (SAME AS VELKE# VHITCHBUSH)
54 93420015 |BRAKE LEVER ASSEMBLY, SENTAR
55 13990013 (WASHER, LOCK 5/16 Z
56 43410001 |HOSE CLAMP, 1/4

© 2006 Wright Manufacturing, Inc. All rights reserved.




Wright Sentar
UPRIGHT ASSEMBLY

(c) 2001 Wright Manufacturing, Inc. All rights reserved. rev. 10/2001 T



HYDRAULIC PARTS

REF # PART # DESCRIPTION REF # PART # DESCRIPTION
1 91420001 [CAP, HYDRO TANK 15 35410020 [O-RING (3/8 x 1/2 x 1/16)
2 91420003 |HYDRO TANK, SENTAR 16 35410026 |FITTING, 3/8 FPIPE X 3/8 MALE JIC
3 35410011 [BRASS TEE, FEMALE 3/8 17 35410021 [O-RING (5/8 x 13/16 x 3/32)
4 35410013 |BARBTITE, MALE 3/8 X 3/8 18 31490003 |HYDRO PUMP
5 81420001 [HOSE, GENERAL PURPOSE 3/8 X 12 1/2" 19 33410012 [HOSE HYDRO HIGH PRESS 27 1/4", SENTAR
5A [ 98420008 [HOSE ASSEMBLY, 12 1/2" (INCL #4 & #6) 19A | 33410013 [ HOSE HYDRO HIGH PRESS 31", SENTAR
5B 98410009 [HOSE ASSEMBLY (INCL #5x2, #13, #11 & #6x3) 20 35410025 [FITTING, 90 DEG BENT TUBE
6 35410012 |BARBTITE, FEMALE 3/8 X 3/8 21 35410008 |ELBOW, STRT ORING, 1/2 X 5/8 (INCL #24)
7 35410007 [ELBOW, STRT ORING, 3/8 X 3/8 (INCL #8) 22 35410022 [O-RING (3/4 x 15/16 x 3/32)
8 35410019 |O-RING (15/32 x 5/8 x 5/64) 23 32410003 |HYDRO MOTOR, MF1209
9 34490001 [HOUSING, HYDRO OIL FILTER
10 34490002 |FILTER, HYDRO OIL (25 MICRON)
11 35410001 [TEE, NYLON MALE 3/8
12 35410015 [PLUG, STEEL 3/8
13 81410005 |HOSE , GENERAL PURPOSE, 3/8 X 3"
14 35410006 |ELBOW, STRT ORING, 3/8 X 1/4 (INCL #15)
DECALS & PAINTS
REF # PART # DESCRIPTION
1 76410001 |DECAL, ALL PRODUCT LOGOS
2 76460001 |DECAL, DANGER/ ROTATING BLADE HAZARD
3 76490001 |DECAL, SHIELD MISSING
4 76490021 |DECAL, WRIGHT SENTAR SIDES(MINI LOGO)
5 76490020 |DECAL, SENTAR DASH FRONT
6 76420002 [DECAL, SENTAR DASH RIGHT SIDE
7 76420001 [DECAL, SENTAR DASH LEFT SIDE
8 76490008 [DECAL, 48, FOR DECK SIZE
9 76490007 [DECAL, 52, FOR DECK SIZE
10 76490012 |DECAL, 61, FOR DECK SIZE
11 76490022 |DECAL, HEIGHT OF CUT
12 76490018 [DECAL, SPEED SENSITIVITY ADJUSTMENT
13 76490017 |DECAL, CHOKE

© 2006 Wright Manufacturing, Inc. All rights reserved.




HYDRAULIC PARTS

Wright Sentar

rev. 10/2001

(c) 2001 Wright Manufacturing, Inc. All rights reserved.



<<q.m @ —A_.H mm j.ﬂm q. KAWASAKI ELECTRIC START 19/23/25

ELECTRIC START WIRE HARNESSES WHTE— 1 7 MAGNETO
NOTE: SHOWING WIRE SIDE OF CONNECTORS PART NO. GREEN STARTER SOLENOID
53490017 ﬂ
= YELLOW | ALTERNATOR
53490020 Waterproof Relay Case = n.,/f
ORANGE—{1 | FyrL soLENOID
53490019 Relay for above case PART NO. SOLENOID GROUND WIRE (KAWASAKI ELEC 19/23/25)

saa00007 | O P =0

53490013 Old style non-waterproof relay

53490004 MAGNETO
WHITE PART NO.
TV
- ] 53490005 ALTERNATOR
N———r | I—
//— STARTER SOLENOID
)\ W T
= ENGINE
20 AMP \ T
CH _”__ﬂ . \ CONNECTOR
n—
D =E MAIN el
KEY SWITCH L~ wrmeoac CONNECTOR (BVEKAW)
OFF G+M+A BLADE WHITE WHITE—
RUN B+L+A ON A-D/B-E/C-F YELLOW. YELLO
START B+L+S OFF B-H/C-I N M cxmmT.nnJ% GREEN g
POS. STUD ON
T\ “J F B
ED 1] S RED STARTER or SOLENOID
M ORANGE ORANGE—™ ORANGE—e ﬁ L ORANG
! M M VIOLEF—HH [ of H—VIOLE [/|_H_H©
Q M BLACK M M g Wy w— BLACK BLACK N————
3 I NIV2 NI NI N BLUE BLUE N—m"> dk
BLUE J w
A ORANGE —ORANGE —N— Q 2
w -
BLACK o @ BLADE
20 AMP w 87a a7 CLUTCH
N/CLOSED A BLACK
== (BK2)
ORANGE ] ]
OPERATOR (OE2) 86 I 85
PRESENCE SWITCH A Ul
(Black switch)
ACCESSORY OUT - 30 ENGINE
CONNECTION IN A+B GROUND
xﬂxm&ﬂ%: NEG POS NEG POS (LIGHT) RELAY

HOURMETER AMMETER
(c) 2001 Wright Manufacturing, Inc. All rights reserved. rev. 10/200



